BROADMOOR SERIES

PARTS MANUAL

12.5H
Mfg. No. 1692261

14H
Mfg. No. 1692279

15G
Mfg. No. 1692287

16H
Mfg. No. 1692283

38” Mower
Mfg. No. 1691704

44” Mower

Mfg. No. 1691705




Product Identifleation;

When ordering parts, keep your praducts seral number and manufacturess numbet in mind. Vardations may cccur [N & part between
early & latet model products, causing the product serial umber to ba listed in the parts description whenaver thess variations ooour.

Record your 1.0. numbers here for quick, fiture reference, F i
Product Mig. No. SN Mower bifg. No. S -
Attentlon:

Standard terques appear in a chart at the end of the manual, while impartant (ndividial torques are given on specific parts drawlngs, -
CRMCAL and MAJOR natatiohs polnt aut important facts or instructions which relate to persenal safely and praper machine
operation. Any CRITICAL nettion [ﬂ which may appear in this book, pinpoints characteristics which, [f not prapery followed,

can create 8 safety hazard, Any MAJOR netation [ﬂ which may appear In this boak, marks characteristics which, if not propery
foliowed, may result in operating fallure, shettened produe life, or greatly reduced quality of the unit, For your convenlence, assermibly
notes are Incfuded in parts drawings to assist in repair and assembly of unit.

SIMPLICITY BRAND PRODUCTS
OILS - SPECIFICALLY BLENDED OF HIGH QUALITY BASE TOUCH-UP PAINT keeps squipment in showroom condition.
OILS & ADDITIVES.
Special Worm Gear Ol: Required for prat of b Spray Cans | Quarts | Daubers-12 Pez Ctn.
peclal Worm Gear Oll: Required for pratection of brass gears
and rmating parts. For Products Buit After B/A/89, .

»Cold Weathar Worm Gear Oil for snowlrowsrs with worm Deep Qrange 1685612 | 1685616 Mixed
gear drive. 8 Oz. Boltle, Part #1704838, Casa of 124 Oz 13 0z, Can 1685811 & Deep Or., 6 White
Bottles, Part #183%208. Case 12 Cans 1685614 1/2 Oz, Bottlss

Multi-Purpose Hydraullg/Tranamission Gil for uss in most *Glogs Black” 1885841 | N/A
hydraulic applications, and hydrostatic transmissions. Specific 13 0z Can 1685630

Simpllcity applications: At hydrostatic tranemissions, all bevel gear | Case 12 Gans 1685640

cases. Case of 12 Quarts, Part #1£85518, 2-1/2 Gallon Con- “White" 1685032 | Sea Above
tainer, Part #§685539, 13 0z, Can 103048

SAE 5W=30 SF/CD Cold Weather Englne Qll for use In all four Case 12 Cans 1685178

cla and digssl i at 30° te d under. Ca f12
:{larta. Parl't ﬂé?gggf Mp. and Lnder. Lase o Consulf decal en equipment for proper cofor .
SAE 15W-10 SF/CD Engine Ol for gas and diessl engings, warm ( 1
weather: sé& anging manufacturer recommendations. Case of 12
quaris, Part #16a5554.
SAE 30W 5G/CC Delergant Engine Oil for use in four cycle lawn
and garden enginas at operating temp. of 32° and ahova. Alsg
recommended far use in hydrostatic fransmissions whers 30W oil
is specified. Case of 12 quarls, Part #1685859.
DEGREASER, DEGRIMER, PARTS CLEANER ramoves grease,
oil, dirt and grima without harming palnt or decals.

1 Chuzut wiTrigoer Spray 1685619
1 Gallon Bottle 1685621
Ewtension Sprayer for
Gallon Bottle 16885623
AVAILABLE ACCESSORIES:;
D_'EEIGHEH SEAT COVERS are doulla stitched, easy care HQOUR METER KIT, Part #1685535.
vinyl. Keeps new seats new, makes worn seats look naw. GREASE GUN KIT has 12° flexibla hose to get Into tight
Small Seat Cover w/Pocket, Part #1885540. Fits all Rear spots with ease. Kit contalns: gun and 1-8 Oz, ube of
Engine Rlders, FC, RT Sarias Tractors. greasa, Part #1685510. For replacement tubse, order
Large Seat Cover w/Pocket, Part #1685541. Fits all 125 Part #103077.
& 16 LT and GT Saries Tractors. CHROME "Moon" Hubeaps
Seat Cover, Part #1685577. Fiis all 18 & 20 GTH Tractors. 4" Rim 163114
PNEUMATIC TIRE SEAL seals all leaks including bead leaks 6" Rim 156210
and punctures Up to 3/16 inch diamsters. Prevents flats for & Rim 156211
tread life of tre. Avallable in follawing amounts. 10° Rim 1667762
Casecf12-11 Oz. Tubes 1685537 12* Rim 154505 -
Case of 24 -1 Oz. Tubes 1685525 Q :-
5 Gallon Pall 1685527 ’

Extend Equipment Life - Use Only Genuine Simplicity Paris & Accessocrles
Available at Your Local Simplicify Dealer




Table of Contents

FRAME & FRONT ANELE GROUP o ertrrrr i rra s s r s sy en i me 1 en 1 en 1 m £t s mad B s
STEERING GROUP .. .
ENGINE & ELECTHIC CLUTCH GRDUP 14 HP Kohler .. -
ENGINE & ELECTRIC CLUTCH GROUP - 15 HP Brigys & Strattnn
ENGINE & ELECTRIC CLUTCH GROUP - 12.5 & 16 HP BEriggs & Strattun .......................... 10
GEAR TRANSMISSION GROUP 1 - Peerless Model 801-D59 ........... v vvrrverromssssranassnssnnnss 12
GEAR TRANSMISSION GROUP 2 - Peerless Model B01-055 ... verromnsrnsornssnssmnsses 18
HYDROQ TRANSMISSION GROUP 1 - Hydro Gear Model 311-0750.......ccc e e 16
HYDRO TRANSMISSION GROUP 2 - Hydro Gear Model 311-0750 ... cniniisnnanncniinnaona, 18
FOOT CONTROLS GROUP « GEAR ... vre s vsrm st e snsmms vassmamnn s pnsam s nsnn s a s as 200
HAND CONTROLS GROUP - GEAR .............ccvsrvnitersinirmsssirmssirms s ssms s smsnsnssssa s e ssmsnsassnsnnassass 22
FOOT CONTROLS GROUP - HYDRO iiiiciiiioeticecciceeevesnsseeesesnmssmssman s anssmmssemssmpesserarsssnssnsanns B8
HAND CONTROLS GROUP - HYDRD .. ms s in s as s st sastam e smeemens 26
HOOQD, GRILLE & DASH GROURP ..coccriimmsiirmenismnsnisansnsss s snssssssssstsassiassesstemssstnsamsmmssmnsmmsennss 28
SEAT, DECK, & FUEL TANK GROUP .....coviirmainmmimmanmsseinisssnissnissstesstamessstasanssmseanssmesansmmssaneem 30
ELECTRICAL GROUP - LOWER HARNESS ......covvieuiivrrtinirsiirssnisssinssins s s assrsssnnisaninsaninnens 52
ELECTRICAL GROUP - MAIN HARNESS .........ccoieescemee e meeccen s nennenssnsrssrsssnsamnssnssnnnisans S
WHEELS & TIRES GROUP .. R | -
38" MOWER HOUSING &AHBDH GHGUP - | -
44" MOWER HOUSING & ARBOR GROUP 4n
38" CLUTCH & SUPPORT GROUP ....ovirniirs i mmsnsissesisssssnsasissnsss sasssansassosssassisssassonsens 92
44" CLUTCH & SUPPORT GROUP ... reerniissrniimsanivms s i ran s nsarr s sn s isa s smsammssnsssansnsssnsine 10
38" HEIGHT ADJUSTING & ROLLER GROUP ... eerrtrrrisimrsissmssssssssimssresssssrnsssnssessorsnes 3G
44" HEIGHT ADJUSTING & ROLLER GROUP ... e ccemnes v snerme s ronaensansensessnsssnssessnnsens S5
SIMPLICITY DECAL GROUP .. P - ¢ |
AGCO ALLIS DECAL GFIGUP vrasrres S - .
GEAR TRANSAXLE SERVICE PAHTS Peer[ess Model 801-059 .. erresnrsrrasrastiasieanrins 39
HYDRO TRANSAXLE SERVICE PARTS - Hydre Gear Model 311-0750...c.civemnmimanianinin 5B
STANDARD HARDWARE TORQUE SPECIFICATIONS.........cconnmniiemsninniens Inslde Back Cover

= T



Frame & Front Axle Group

Attach drive spring
(Ref. Mo, 23, pages
2021}

g
I Torgue o
| T0-80 ft. Ibs.

L

]

1

SE028

MOTE: Use standard
hardware tarque
spacifications chart
unlsss otherwise noted.



Al Models

Frame & Fromt Axle Group

Ref. Part
Mo. Mo, Oty. Description
1 1704310 1 PAD, Foolrest, B.H.
2 1934654 4 CAPSCREW, Hax, Flange, Whizlock, 3f8-16x 1
3 1703568 a SUPPORT, Seat
4 1919439 q MNUT, Hex, Esna Lock, 3/8-16
5 1707488 1 PLUG
g 1709883 1 FRAME ASSY.
T 1704351 12 FASTENER, Panel {Qty. 12 on Hydro)
8 1704311 1 PAD, Footrest, L.H.
a 176440 4 BUSHING
10 1704394 2 GREASE, Fitting
1 1704153 2 WASHER, Spetial
12 1703475 1 AXLE ASSY., Front
13 1704150 1 AX|E PIVOT ASSY.
14 1860270 1 MUT, Hex, Fuli, Lock, 3f4-16



Steering Graup

Targue to
10 ft. Ths. 3

s

.
Coat gear teeth E“MKJI % |

with grease. X

NOTE: Pitman arm shaft
(Ref. No. 36) fo

profrude 9/16" above
top of steering gear
asaernbly hub

{Ref. No. 26).

Grease balore
assembly

=T
fr
P
/ It
; NOTE: To index whesl loosen nuts
/ !:Iﬁaeffl: :gg. 21}, Adjust & torque to
i .
{ NOTE: Adjust drag link (Ref. No_ 22
{ as required so that spindle stops
/ contact frame aqualy on LH and BH
/ glde. Torgue nut {Ref. No. 21}
Grease Bushings. to 13 ft. ibs. after adjustment.
Ref. Ne 12
Il,’l' {3 Places) N
; 2,
f 9
i o 10
j12 27 /o
F/ * )t

IR ~
- npply Loctite #271 | § .
g M- Torqueto “‘x? 13
20-30 1t. Ibs. 5

Grease 3 Torque to 17-23
[~ Bushings |bs, (2 places). ___ _

26

LH Spindio Stap .7
7

Washer to be on
inslde of wheel,




All Models

Steering Grougp
Rel. Part
No. Mo, Gty Dagcription
1 1823362 1 WUT, Hex, Lock, 5fi8-18
2 1919326 2 WASHER, Staering Wheal
3 1657017 1 CAP, Steering Wheel
4 1701197 1 STEERING WHEEL
5 1925500 1 CAPSCREW, 511618 x 3-1/2
i 1707321 1 SHAFT ASSY., Steering
T 124 1 COTTER PN
8 1960114 7 WASHER, Plain, 49/84
9 173668 1 WASHER, Platn
10 1931350 a CARRIAGE BOLT, 3/8-16x 1
1 1703505 1 PLATE, Maunting, Steering
12 176440 3 BUSHING, Nylon
13 1930545 2 HLUT, Hex, Flangs, 3/3-16
14 1922755 3 WASHER
15 1928352 2 NUT, Hax, Flange, Whizlock, 3/5-16
ig 1673796 1 SPACER, Stop
17 1921962 2 CAPSCREW, Hex Hd., 3/8-16 x 1-1/2
18 1919438 1 NLUT, Heex, Ezna Lock, 5/16-18
i 1685475 1 DHRAG LINK ASSY.,
{Inzl. Ref. Nos, 14, 13, 17, 20, 21 & 28)
o0 1702779 a BALL JOINT, Flat
21 1919262 2 JAM NUT, Hex, 1/2-20
22 1708084 1 DHACG LINK
2a 1707450 2 SPINDLE ASSY., Splined
29 1960373 2 SCREW, Taptite, 516-18 x 1
25 1703813 1 SECTOR MOUNTING PLATE
265 1703513 1 GEAR ASSY., Steering
27 1821221 1 CAPSCRHEW, Hex, 5/16-18 x 1-1/2
28 230670 1 KEY, Hi Pra
29 170B956 1 TIE ROD
a0 1931350 2 CARRIAGE BOLT, 3/8-16x1
bl | 1611705 2 SPACER
az 1920645 2 NUT, Hex, Leck, Flange, 3/8-18
33 1706996 1 ARM ASSY., Steering, R H., Splined
34 19287M 2 SETSCREW, Sq. Hd., SA&-16x1/2
35 1708397 1 STEERING ARM ASSY., LH.. Splinad
35 1703512 1 PFITMAN ARM ASSY,
37 1707320 1 TLIBE, Stering
33 1704429 2 KLIP RIMNG, 5/8
38 18980020 2 WASHER
40 1708236 2 SPACER
i1 1860114 2 WASHER
A2 1711335 2 RETAINER, Hubeap
43 1611710 2 RETAINING RING
a4 1676513 2 HUBCAF
45 1960169 a WASHER, Special (Hydra modals only)



Engine & Elecitic Ciutch Group - 14 HP Single Cylindsr Kohler

1803
21g2
30—
Electric Clutch
Assambly
21

Apply anti-selze
lubricant to
crankshaft.

Co not apply sealant to cil

28 prassure switch {Ref. Mo. 229,
Hemowva Teflon fram port on
filter basa. Tomue to

?/‘” 75-100 in. ths.

g Coat threads
o with sealant.

i it
N

Torgue engine

mounting scraws Mnstall inte choka
to 40 ft. Ibhs. hole of dashboard.
{4 places),

HNOTE: Use standard
hardware torque

Hold hax washer (Ref. No. 31} specifications chart
and torgue to 45-50 ft. Ibs. unless stharwise noted.

€



Mig. Nos. 1692279, 1892281

Enging & Electric Clulch Group - 14 HF Singfe Cylinder Kohlsr

Ret. Part
Ho. No. Giy. Descripticn
1 1713305 1 CABLE, Throttla
2 1930531 1 SCREW, Trusshead, 10-32 x /2
a 1931338 1 CARRIAGE BOLT, 5/16-18x 1-2/4
4 1685650 1 HANDLE, Throttle {Incl. Ref, No., 5)
5 1708535 1 KMOB, Throttle
G 260171 2 WASHER, Nylon
7 158475 ] CLIP, Bavwden Wire
8 1704332 1 SPACER
2] 19283919 1 NUT ASSY., 10-32
10 1821951 1 CAPSCREW, Hex, 1/34-20 x 1-1/4
11 1060256 3 SCHEW, Plastite, 1/4-20 x 5/8
12 1704335 i BRACKET, Thratile Mounting
13 101025 1 WASHER
14 162085 1 BPRING
15 o838 5 WASHER, Plain, 516
18 1917356 8 LOCKWASHER, 5/16
17 1897372 1 NUT, Full, Hex, 5f16-18
18 1916622 2 MUT, Full, Hex, 1/4-20
14 1516964 1 LOCKWASHER, 1/4
20 1704333 1 PLATE, Spring
21 1860112 a CLAMP, Hose
i 1703956 1 SWITCH, Qil Pressure
23 18768861 1 HOSE, Fuel, 45-1/2" Long
24 * 1 ENGINE, Kokler
25 7124 1 KEY
26 1704307 1 FULLEY ASSY,
27 1704419 2 BELT 3TOP
25 1673453 i STREET ELBOW, 3/8 Pips
29 19680405 4 SCREW, Taptite, M3-1-1/4 2 30 mm
30 1703816 i ELECTRIC CLUTCH [Incl. Ref. Nos, 51-53)
3 1708264 i WASHER, Hex
32 9604739 ] CAPSCREW, M10-1-1/2 x 60 mm
33 1918199 1 LOCKWASHER, 7116
34 1704357 1 DUCT, Lower Muffier
35 1960365 4 PAL NUT, 1/4-20
356 1703871 1 MUFFLER ASSY.
37 1935255 1 PAal MUT, 5/16-18
38 19531342 i CARRIAGE BOLT, 5/16-18 x 2-3/4
39 1676183 1 CLAMP, Muffler
40 1705347 1 PIFE, Exhatst
M 1818326 a WASHER, Plain, 5/1¢€
42 1921333 1 CAPSCREW, Hex, 5/16-18 x 1
43 1705440 1 DUICT, Tep, Mufiler
44 9346503 2 cup
45 1860285 q SCREW, Flange Whiziock, 1/4-20 x 5/8
45 173206 1 FLUIEL FILTER
a7 1657346 1 CAP, Pipe
48 1801491 1 PIFE NIFPLE, 3/8 2 2
45 1705358 1 FASTEMER, Panel
50 20426 1 LOCKWASHER, External Tocth, 516
5 1672104 1 SPRING & NUT KiT
&2 1679101 1 FIELD ASSY., Clutch
53 1685486 1 ROTOR & ARMATLURE ASSY,
a4 1919438 1 MNUT, Hex, Ezna Lock, 5/15-18

*See your local Kohler Distrihutor for parts and service.



Engine & Electric Cluteh Group - 15 HF Single Cylindsr Briggs & Stralfon

256
Bia 1
T
Electric Cluteh o1 h4
Assembly Coat threads | | o
%, ~ Wwith sealant | 20
18
0™ g
1B
N

48
,i]/ &%ﬁ( 23 L

Apply anii-seize

- Iubricant to
“.rhh-“"" crankshaft.

1" scraw (Ref. No. 28 must
ke used for front lsft-hand
mounting hole.

b 49

Torgue engine \

meusnting screws Instzlt into choke

te 40 f. Ibs. Rolée of dashboard.
{4 places).

MOTE: lUse standard
hardwara torque

Hold hex washer (Rei. Mo. 31)
and torrue to 45-50 1t [bs,

8

specifications char
unloss otherwize noted.



Mig. Nos. 1692287, 1692269

Enging & Electric Glitch Group - 15 HP Singls Cylinder Briggs & Siratfon

Fief. Part
Noe. No, Cy. Descripticn
T 1713305 1 CABLE, Throttle
2 1930531 1 SCREW, Trusshead, 10-32 x 1/2
3 1831338 1 CARRIAGE BOLT, 5M16-18 x 1-3/4
4 1622699 1 HANBLE, Throltle {Incl. Ref. Mo 5)
4 1708538 1 KNOB, Throttle
8 &g+ 2 WASHER, MNyfon
7 158475 ] CLIP, Bowden Wire
a 1704332 ] SPACER
g 1928319 1 NUT ASSY., 10-32
10 1922837 ] CAPSCREW, Hex, 1/4-20x 1-1/2
11 1960256 3 SCREW, Flastite, 1/4-20 x /8
12 1704335 ] BRACKET, Throttle Mounting
13 101025 1 WaSHER
14 162035 1 SPRING
15 1313381 1 WASHER, Plain, 516
16 1930598 a SCREW, Hex, Washer Hd,, Taptite, 2/8-15x 1-1/2
17 17372 1 MUT, Hex, Full, 5/16-18
13 1316622 2 NUT, Hex, Full, 1/4-20
19 1916964 i LOCKWASHER, 1/4
20 1704333 1 PLATE, Spring
21 1960112 2 CLAMP, Hose
22 1708305 1 VALVE, il Drain
2 1708543 1 HOSE, Fuel, 38" Long
24 * 1 ENGIMNE, Briggs & Stratton
25 17124 1 KEY
25 1705441 1 PULLEY ASSY.
27 1704419 2 BELT &TOP
28 1917355 4 LOCKWASHER, Sf6
29 1927187 1 SCREW, Hex, Washer Hd_, Taptits, 3/8-16x 1
30 17035816 1 ELECTRIC CLUTCH {Incl. Ref. Noa. 51-53)
at 1703264 1 WASHER, Hex
32 1960370 i CAPSCREW, 7M6-20 x 2-1/2
33 19185199 1 LOCKWASHER, 7118
34 1704357F 1 DUGT, Lower Muffier
35 1960368 i PAL NUT, 1/4-20
38 1703574 1 MUFFLER ASSY,
ar 235255 1 PAL NUT, 5/16-18
38 1831342 1 CARRIAGE BOLT, 56418 x 23/
3G 1676183 1 CLAMP, Muiftter
40 1713802 1 PIFE, Exhausgt
41 1918328 2 WASHER, Plaln, 516
42 1921333 1 CAPSCREW, Hex, SHB-18x 1
43 1713300 1 DUECT, Tep, Muffiar
44 034583 2 cLpP
43 1860285 4 SCREW, Flange Whizlnck, 1/4-20 x 5/8
48 173206 1 FUEL FILTER
57 1824940 2 WASHMER, Flain, 3/8
48 1936228 2 CAPSCHEW, Soc. HY., 5MG-15 x 34
49 1705358 1 FASTENER, Fanel
a0 20427 1 LOCKWASHER, External Tooth, 3/8
51 1679104 1 SPRING & NUT KIT
52 1879101 ] FIELD ASSY., Clutch
53 1685486 1 ROTOR & ARMATLUAE ASSY.
54 1519428 1 MUT, Hex, Esna Lack, 5/16-18
55 1650670 1 GASKET, Muffler

*5ee your local Briggs & Stratton Distributor for paris and service,



Engine & Elsciric Clufch Group - Twin Cylinder Briggs & Stratior

=203
1803

23‘&.\5

Elactric Clutch
30 Assembly

2 /
Coat threads 18 5

with sealant. }W
19 & ,
-2

Coal threads
with sealant,

Do nat apply sealant o oil
pressuns swilch (Ref. Mo, 3}
Remove Teflon irom port on
filter base. Torqua 1o

FE-100 in. Ibs.

Apply anti-snize
lubricant to
crankshalt,

Torgue angine
MoUnting scraws
to 40 f. [bs.

4 places),

Remowve screws (4} installed finger

tight and shipped with engine. Lubricate
——30 with anti-seize. Mount sxhaust manifold

{Ref. No. 404 and forqua screws 10 175-

200 in, Ibs. Remove tape from exhaust.

7 NOTE: Use slandard
hardware torque
Hald hax washer {Ref. No. 31) o
. and torgue to 45-50 ft. s, specifications chart

unless alherwise noled.

10



MIg. Nos. 1692261, 1632265 (12.5 HFP); 1682283, 1652285 (16 HP)

Engine & Bleclric Clutch Group - 12.5 & 16 AF Twin Cylinder Briggs & Straffon

Ref. Part
Ho. Na. Oty Description
1 1666268 1 CABLE, Throttle
a2 1930931 1 SCREW, Trusshead, 10-32 2 1/2
3 1931338 1 CARRIAGE BOLT, 5/16-18 x 1-3/4
4 1B85699 1 HANDLE, Throttle (incl. Ref Mo, 5)
5 17083538 1 KNOB, Throttle
<] 260171 2 WASHER, Mylon
¥ 168475 1 GLIP, Bowdan Wire
5 1704332 1 SPACER
9 1928019 1 NUT ASSY., 10-32
10 1704344 1 CABLE, Choke Contral
11 1860255 a BCREW, Plagtite, 1/4-20 x 5/8
12 1704335 t BRACKET, Throttle Mounting
13 101025 T WASHER
14 182085 1 SPRING
15 1999381 1 WASHER, Plaln, 5/16
16 1917356 2 LOCKWASHER, 5{16
17 1817372 1 NUT, Hex, Full, 5/16-18
18 1667346 i CAF, Gl
18 1704343 1 DRAIN, Ol
20 930598 1 SCREW, Taptite, 3/8-16 x {-1/2
2t 1860112 2 CLAMP, Hose
22 1703956 1 SWITCH, Cil Pressure
23 1676861 1 HOSE, Fusl, 45-1/2° Lang
24 * 1 ENGINE, Twin Cylinder, 18 HP [Briggs & Stratton)
1 ENGINE, Twin Gylinder, 12.5 HP (Briggs & Stratton}
25 171241 1 KEY
26 1704307 1 PLLLEY ASSY.
27 1704419 2 BELT STOP
28 1703808 4 SCREW, Mekic
29 1930595 3 JCREW, Taptite, 3/8-18 x 1-1/2
30 1703616 1 ELECTRIC CLUTCH {incl. Ref. Moz, 48-50)
k| 1708254 1 WASHER, Hex
32 1260270 1 CAPSCREW, 7/16-20 x 2-1/2
33 1918189 1 LOCKWASHER, 716
34 17357 1 DUCT, Lowsar Mufflar
35 1960368 4 FAL NUT, 1/4-20
a5 1703871 1 MUFFLER ASSY.
37 8AL255 1 PAL NUT, 516-18
38 1931342 1 CARRIAGE BOLT, 5/16-18 x 2-3/4
39 1676183 1 CLAMP, Muffier
40 17039386 1 MAMNIFOLD, Exhaust
4 1819326 2 WASHER, Plain, 11/32
42 1821333 1 CAPSCREW, Hex, 5M16-18 x 1
43 1707334 ] DUCT, Upper Mutfler
44 34683 1 oLp
45 TO60295 4 SCREW, Flange Whizlock, 1/4-20 x 5/8
46 S20427 1 LOCKWASHER, External Tooth
47 1924940 2 WASHER, Piain, 13/32
48 1679101 1 FIELD ASSY., Clutch
49 1685466 1 ROTOR & ARMATURE ASSY.
oo 1679104 1 SPRING & NUT KIT
51 173206 1 FUEL FILTER
2 19194238 1 HUT, Hex, Esna Lack, 5/16-18

*See your local Briggs & Stration Distributor for paria and service.

11



Gear Transmission Group T - Feerfess Mode! 801-053

Tomue &
14-21 fL Ibs.

Install brake rod and spring here,
(Ref. Mos. 7 &8, page 14 & 15)

ﬁ. 71
- % 11
s cé;-?ﬂ :ﬁup-l;eize

WOTE: Use standard T, e ,/

hardware lorqua et “ é
spacificalinns chart S ] .,
unless otherwise noted.

12



Mifg. Nos, 1892287, 1692289

Gear Transmission Group 1 - Paerless Mods! 801-058

Red. Part
Ho. Ne. o, Descripticn
1 1657044 1 "W BELT
2 1705482 T PULLEY ASSY., Driven
3 1928721 2 SETSCHEW, 5(16-18x 1/2
4 * 1 TRANSMISSION, 5-Speed, Peedless dodae] 801-059
5 TRZ8352 1 NUT, Flanga Whizlock, 3/8-16
;] 1524940 5 WASHER, Flain, 3/8
¥ 1678924 1 BELT STOP
8 1709664 1 BRACKET, Fullay
3 1705452 2 SUPPORT, Transmission
10 17080249 1 PULLEY, "W
11 1321871 1 CAFPSCREW, Hex, 3/8-16 x 1-3f4
12 8221042 2 KEY, 2fi6 8. x 1-1/2
13 1701435 2 RETAINER, Hubeap
14 277 2 "E' RING
15 1676519 2 HUB CAP
16 1960114 2 WASHER, Rear Axle (Use as required)
17 1667191 2 SPACER, Hear Axle
18 1960160 2 WASHER
19 1825048 4 WUT, Flangs Lock, 5M16-18
20 1878326 4 WASHER, Plain, 5/116
21 1827719 4 CAPSCREW, Hex Hd., B/16-18x 2-1f2
22 205123 1 KEY
23 1930801 4 SCREW, Tapiite, 5/16-18 x 5/8
24 1927657 2 NUT, Hex, Flange, 5/16-15
25 1830591 2 SCREW, Whiz, 5M6-18 x 3f4
26 193060 4 SCREW, Taptite, 5A6-158 x 5/8

*Obtaln repair parts from your authorized Peerless/Tecumseh Distributor, Refer 1o pages
54 - 57 fer componant parts,

13



Gear Transmission Group 2 - Pesrless Mode! 801-059

Ty Greasa

Cluteh rod,
Ref. Mo, 24, 24

pages 26-27, \

Idler arm assy.,
Ref. Mo, 14,

frame

Gradase

2-7/8" compressed
length when assembled.

14

a
Tt



Mlg. Nos. 1692287, 1692289

Gear Transmission Group 2 - Peerless Mods! 801 -059

Ref. Part

Ho. No. Aty Description
1 1921977 1 CAPSCREW, Hex, 5116-18 x 1-1/4
2 1882034 1 CAPSCREW, Hex, 1/4-28 x 5/8
3 1915381 2 WaASHER
4 1916864 1 LOCKWASHER, 1/4
5 1960151 )’ WASHER, Plain, 1/4
G 1705500 1 LEVER, Shift
r 153106 1 SPRING, Extemnal
8 1918447 1 COTTER PIM, 3532 x 3/4
g 1700865 i ROD, Brake

10 17008496 1 GUIDE, Brake Rod

11 1910438 1 HUT, Nylon Lock, 5A16-18

12 1706553 1 SPRING, External

13 1817372 1 NUT, Hax, Full, 5/16-18

14 1217356 1 LOCKWASHER, 5/18

15 1219326 2 WASHER, Plain, 515

16 1705866 1 ROD, SRR

17 1703200 ! SPACER

1B 1930651 1 JAM NUT, Centerlock, 3/8-15

19 1916950 1 MUT, Hex, 3/a-i6

20 1916965 1 LOCKWASHER, Spring, 38

by | 1924940 1 WASHER, 3/8

22 167042 i BELT STOP

23 1821988 1 CAPSCHEW,. Hex Hd., 3/6-156 x 1-1/2

24 1918447 2 COTTER PIM, 15/16 x 3/4

25 1924361 2 WASHER, 1/2

26 17089097 1 SPRING, Camprassion

*Obtaln repalr parts from your authorized Peerless/Tecumseh Distributer. Refer to pages
54 - 57 for component parts.

15



Hydrostatic Transmission Group 1 - Hyaro Gear Mads! 311-0750

2047

350-400 in. Ibs,

16



Mig. Nos, 1692281, 1692265, 1692279, 1692281, 1682283, 1692285

Hydrastalic Transmission Group 1 - Hydro Gear Model 311-0750

Ref. Part
[+ No. arty. Description
1 1685614 1 TRAMNSAXLE, Hydro Gear Model 211-0750
2 1833958 3 SCREW, Taptite, 1/4-20 % 1-1/8
3 1707933 1 FAN
4 1919262 1 JAM NUT, Hax, 1/2-20
5 1916966 1 LOCKWASHER, 1/2
G 1705786 1 PULLEY ASSY,
7 1921319 3 WASHER, Plain, 1/4
i 18921718 4 CAPSCREW, Hex, SA&-18 x 2-1/2
g 1510326 4 WASHER, Plain, 56
10 1560509 1 SCREW, Taptite, #10-24 x {-1/4
" 1960151 1 WASHER, 1/4x 1-1/4 x 1116
12 167127 1 SPRING, Conica|
13 1822611 1 WASHER, 13/32 x 1-1/4 % 1116
14 1920387 1 WUT, Hex, Full, Lock, 1/4-20
15 1708902 2 LEVER
16 1702201 1 SPACER
17 1676519 2 HUE CAP
18 927794 b E-RAING, 34
19 6022 g WASHER, 3/4 x1-5/8x 1/8
20 17014345 2 RETAIMER, Hub Cap
21 1667191 2 SPACER
az 1835048 4 NUT, Hex, Flange Lock, 5/16-18
23 1927557 1 MUT, Hex, Flange Whiz, 516-18
24 1226106 1 CAPSCREW, Hex, 51618 ¥ 3-1/4
25 1931277 1 HUT, Hex, Flangs Whiz, 5f15-15
265 1917358 1 LOCKWASHER, 516
27 1M 7372 1 HUT, Hex, Full, 5/46-18
23 18305585 1 CAPSCREW, Hax, Whiz, 5/16-18 x 1-1/4
Hal 16572135 1 BELT, Drive
30 171011 1 TIE, Cahle
3 8221042 2 KEY

17



Hydrostatic Transmission Groug 2 - Hydro Mode! 311-0750

2548

"
=
=
T
23
5%
=51
=5
_...nl
CLm
£.E
Wﬂ.

o
[= g ]

18



Mfg. Nos. 1692261, 1692265, 1692279, 1692281, 1692283, 1692285

Hydrostatic Transmission Group 2 - Hydro Gear Modef 311-0750

Ref. Pant
No. MNo. Ciy. Description
1 137356 4 LOCKWASHER, 515
2 117372 4 MUT, Hex, Full, 515-18
3 1930581 1 SCREW, Hex, Whizlock, 5/16-18 x 3/4
4 1918381 & WASHER, 11/32 x 1 x 1/8
5 1935048 2 MUT, Hex, Flange Lock, 5/16-18
G 1713440 T TORQUE STRAP
7 159106 1 SPRING, Brake Arm
] 1708806 1 GUIDE, Rod
9 TE19438 1 WUT, Hex, Mylon Lack, 5/15-15
10 1703097 1 SPRING
11 1918447 3 COTTER PM
12 1924361 o WASHER, 17/32 x 1-1/4 x 5/64
13 170971 1 ROD, Brake
14 1960251 1 JAMMUT, Hex, Lock, 3/8-16
15 1935159 1 SCREW, Hex, Whizlock, 5/16-18 x 2-1/4
16 1709207 1 SPACER
17 1708226 1 LEVER, Control
18 1950223 poi CARRIAGE BOLT, 516-18 = 1-1/4
19 17009883 1 ROD, Shitt, Front
20 1920415 1 CAPSCREW, hex, 3f8-16 x 1-1/4
= 1218865 1 LOCKWASHER, 3/8
22 1919326 3 WASHER, Plain, 5116
23 1703500 3 SPACER
24 1705892 1 ROD, Shift, Rear
25 19716950 1 NUT, Hex, Full, 3/2-16
26 1931335 1 CARRIAGE BOLT, 5/16-18x 1
27 1922127 1 CAPSCREW, Hex, 5/16-18 x 1-3/4

19



Foot Conirols Group - Gear Mode!

2183
n"-"'r““\..
\,‘
L o T -
.._..e"" = ﬁ’:.,..;.“f\ "3:\-“\‘:'
ey

‘\‘“:lc

14 Spring (Ref. Mo 23} can be
haokad m Torward hale to
increase ball iension after
bell wear-in.

See location note,
Frame & From Axle
Graup {page 2.

T
= I;
NOTE: Use standard 13/( = {.}—13

hardware torqua
specilications chart
unless otherwise noted.

20



Mfy. Nas. 1692287, 1652233

Foof Comirols Graup - Gear Mods!

Fef. Part
Ng. No. Qty. Dagcriplion
1 1704621 1 CAM, Lift
i 1663114 4 BLUSH|NG, Plastic
3 1704205 1 BRAKE FEDAL ASSY.
4 1704309 1 PAD, Fao! Padal
5 1919326 3 WASHER, Plain, 11/32
51 1918447 2 GOTTER PIN
7 1704429 1 {ZAM, Parking Brake
g 1676374 1 KNOB, Flastlc
a 1704829 1 ROD, Parking Brake
10 1921319 1 WASHER, Plain, g/32
11 1709863 i BELT STOP
12 921133 1 FITTING, Grease
12 1928352 2 NUT, Flange, Whizlock, 3/8-16
id 1709780 1 ARM ASSY ., Idler
15 1923360 1 COTTER PIN
16 1860020 1 WASHER, 5/5
17 1704420 1 KLIPRING, 5/8
18 18244940 5 WASHER, Plain, 13732
19 1708029 1 FULLEY "™
20 1521353 2 CARRIAGE BOLT, 3814 x 1-3/4
by | 1707289 1 FLILLEY, |dler
a0 1915439 1 MLUIT, Hex Esnz, 3/8-16
23 16668759 1 SFRING, Drive
24 1713303 1 ROD, Clutch, 5/16 Dia.
25 17089951 1 ARM, Faat Pedal
28 1922755 1 WASHER
27 1960223 1 CARRIAGE BOLT, BAB-18 % 1-1/4
P8 1922511 1 WASHER, Plain, 3/8
28 1709950 1 SWITCH, Adaptor
30 1705486 1 SPACER
| 1704974 1 SPRING, Torsion
32 1917356 1 LOCKWASHER, 5/16
33 1817372 1 HUT, Hex, 5M16-18

21



Hand Corrirofs Group - Gear Mods/

a3

Parking brake
rod, Ref. Mo 9,
pages 20-21,

Ref. MNo. 1,

Grease

_ 17
\ ]J-— Locate tight against
16

WOTE: Use standard underside of frame.

- i N sl
hardware torgue ';‘,-__, A 8 Cluteh red),
specificatinns chart e = Ref, No. 24,
unless ctharwise nated. Foot pedal am, pages 20-21.
Ref. Mo. 25,
pages 20-21.

22



Mig. Nos. 1692287, 1692289

Hand Confrals Groug - Gear Mods!

Rel. Pan
No. No. Gty. Descriptian
1 1919438 2 NUT, Hex, Esna, Lock, 5/18-158
2 1918381 1 WASHER, Plain, &5/15
3 1705590 1 SPACER, Special
4 1924356 1 WASHER, Plain, 12/32x 1-1/5 % 1/8
h 1931337 2 CARRIAGE BOLT, 5/16-18x 1-1/2
G 1708538 2 KNOB, Flastc
7 1685701 1 ROD, Lift Handle (Inel, Ref, No. &)
2 1704623 1 LINK, Lift, Upper
9 1704624 1 LINK, LIft
10 1709236 1 SPRING, Torslon
11 1918447 3 COTTER PIN, 3f32 x 34
12 1704756 1 LIMK, Lift, Upper Transport
13 1704825 1 CAM | Lift Assy.
14 1960044 1 WASHER, Plain, 21/64 2 1-1/4 x 5/64
15 TE85700 1 LEEVER, Zhift (Inc. Aef. Mo, B)
18 1619381 1 WASHER, 5/16
17 1678924 1 BELT STOP
18 1705487 1 SHIFT LEVER ASSY,
19 1924361 1 WASHER, Plain, 17/32
20 1960208 1 YWASHER, Flain, 33/64
21 1704423 2 BUSHING, Plastlc
22 176440 1 BUSHING, Nylan
23 1704629 1 SPACER, Special



Foot Cortlrofs Group - Hydro Modasls

*2848

This end anchared
1o the slol in
ransmission bragkel

MOTE: "Use standard
hardware torue
specifications chart
unlgss atherwise noted.

24



Mfg. Nos. 1692261, 1692265, 1692275, 16922581, 1692283, 1692285

Faot Controfs Group - Hyedro Models

R&t. Part
N, Mo, Qty. Dascription
1 1704621 1 CAM, Lift
2 1663114 2 BUSHING, Plastic
3 1704285 1 BRAKE PEDAL ASSY,
& 1704308 1 PAD, Foot Pedal
L) 1919326 3 WRSHER, Flain, 516
G 1923360 1 COTTER FIN
T 1704429 1 CAM, Parking Brake
8 1676374 1 KNOB, Plastic
a9 1704529 1 ROD, Parking Brake
10 1921314 1 WASHER, Flain, 8/32
1 1709598 1 PIKOT ASSY., Shift
12 1709903 1 IDLER ARM ASSY.
13 1928352 2 WUT, Flange Whizlock, 3/8-16
14 1960223 1 CARRIAGE BOLT, sH&6-18x1-1/4
15 1918447 2 COTTER PIN
16 1960920 1 WASHER, 5/8
17 1704420 1 KLIPRIMG, 5/8
18 1924940 7 WASHER, Plain, 13/32
149 1708289 1 PLULLEY Y™
20 1921353 2 CAPSCREW, 3/8-16 x 1-3/4
21 17072849 1 PULLEY, ldler, Flat
22 1704951 1 ARM, Foat Pedal
2 1666755 1 SFRING, Drive
24 17028585 T ROD, Clutch, 516 Dia.
25 1919430 i NUT, Hex , Esna, 3/8-16
26 1922755 i WASHER
LT 17008497 1 LEVER, Lockout
28 1700863 1 BELT STQP
9 1022511 I WASHER, 12/32 x 1-1/2 x 1116
an 1709550 1 ACTUATOR, Switch
3 1705486 1 SPACER
a2 1708974 1 SPRING, Tensian
33 1663114 2 BUSHING, Plastic
34 191 T3E6G 1 LOCKWASHER, 516
35 17372 1 MUT, Hex, 5/16-18

25



Hand Conirals Group - Hydro Modals

HE0E3

Parking brake
i| red, Ref, No. 9,
pages 24-25,

-7 15 Lift cam, . j::/ .

Ref. No. 1, VNS 2
% paQEE 24"251 -""_.JI-;'..... "I' __-'_:."'I FHAME
Install washar(14) with = Th i

rounded edge down N S 1 Grease

.:"" -x Clutch rod,

b3 Foot pedal armn Rel. No. 24,
. N X [aL-] R
- “H“\"' Ref. No. 22, pages 24-25.
pages 24.25,

:
v

2
'

LY

MNote A: Rotate shift lever (Ref. No, 26)

from full foward position over

shift fever protrusions [greased areas) wilh
75-100 in. Ibs. Adjust tension on adjustment
nut {Ref. No. 19} to achigve 75-100 in. |hs.

Note B: Position bracket

{Ref. Mo, 18] up against

washet (Ref. Mo, 11) and shud
{Aetf. No. 34) and back of lower
dash before tightening hardware.

26



Mig. Nos. 1692261, 1692265, 1692279, 1692281, 1692283, 1692285

Hand Confrals Group - Hydra Madels

Ref. Fart

Ho. No. Gty Daescription
1 1960205 1 WASHER, 1/2
ol 1924355 1 WASHER, Plain, 13/22x 1-1/2 x 1/8
3 1705580 1 SPACER, Special
4 1704523 1 LIMK, Lift Upper
5 17045624 1 LIMK, Lift
8 1831337 2 CARRIAGE BOLT, 6/16-18 2 1-1/2
¥ 1704629 1 SPACER, Special
a8 1918447 2 COTTER PIN
9 1704756 1 LIMK, Lift, Upper Transport

10 1704825 1 CAM, Lift Assy.

11 1860044 3 WASHER, Plaln, 21/64 x i-i/4

12 1917356 2 LOCKWASHER, 516

13 1917372 2 NUT, Hax, 5/16-18

i4 1703140 ] WASHER, H.T.

15 1913381 2 WASHER, Plaln, 5/16

16 1704620 1 BRACKET, Tension

17 1708211 1 STUD, 51618 x 3-1/4

18 1677746 1 SPRING, Compression

18 1819438 4 WLIT, Hex, Esna, Lock, 5/16-158

20 1709043 1 SPACER

21 1709978 1 SHIFT LEVER ASSY.

prr 19243651 1 WASHER, Plain

23 1704428 a BUSHING, Plastic, 1/2 Dia.

24 176440 1 BUSHING, Mylon, 3/4 Dia.

25 1743100 1 SPRING, Tarsioh

26 TEBSTO0 1 LEVER, Shift (Insd. Ref. Mo, 27)

27 1708532 2 KMOB, Flastc

28 168571 1 ROD, Lift Handle {incl. Ref. No. 27)

20 1916622 2 MUT, Hex, 1/4-20

3q 18213817 2 CARRIAGE BOLT, 1/4-20 x 2/4

31 1921319 2 WASHER, Flain, 1/4

32 1246964 2 LOCKWASHER, 1/4



Heoad, Grills, & Dash Group

‘42034

Headlight assembly,
Ref. No. 11, pages 32-33.

WOTE: Use slandard
hardware tom e
specifications chart
unless clherwize noted.

28



Al Madels

Hood, Griffe & Dash Group

Rel. Fart
Ho. Ho., Ciy. Description
1 1704134 1 SUPPORT, Bulkhead, B.H.
2 1707325 1 AR DUCT {Hydro models only)
1713301 1 AR DUCT {Gear models only)
3 1707326 1 MOLOING, Air Duct {Hydro models only}
1713316 1 MOLDING, Ajr Duct {Gear models only)
4 1707004 1 DASH ASSY. (Hydro models only)
1708470 1 DASH ASSY, (Gear models only)
5 960363 10 PAL MNUT, 1/4-20
6 1670675 2 FLUG, Bumper [Gear models anly)
7 1921319 2 WASHER, Plain, /4
o 1709238 1 DASH, Lowear
9 176440 1 BUSHING, Nylon
10 1925003 5 SCREW, Tapttie, 1/4-20 2 1/2
11 1960295 20 CAPSCREW, Whizlack, 1/4-20 % 5/8
12 1704133 1 SUPPGRT, Bulkhead, L.H.
13 1704879 1 SIDE PANEL ASSY., LH.
14 171800 2 STRAR, Hood
15 TIEQ085 2 WASHER, Special
16 1933896 2 NUT, Hex, Nylon, Lack, #10-24
17 1920397 10 NUT, Hex, Mylon, Lack, 1/4-20
18 1707580 1 BULKHEAD
19 1704927 ] GROMMET, Wire Hamess
20 1704342 2 GROMMET, Bulkhead
21 1705202 1 GRILLE
22 1704316 2 HINGE, Hood
23 1705249 2 SPACER
24 1960373 2 SCREW, Taptite, 5/16-18 x 1
25 1704826 2 SPACER, Hood
bl 1704628 2 CLIP, Hairpin
27 1930801 2 SCREW, Taptite, 5/16-158 x 5/8
28 1705248 2 PNOT, Hood
29 1704878 1 SIDE PANEL ASSY., R.H.
30 1703240 1 HGCD
B3| 1709187 1 PLUG, Hals, Hourmster {Hydro models only)
32 1709188 1 PLUG, Hals, Elsctric Lift {(Hydro models only)



Saal, eck & Fusl Tank Group

230

cantar hgle for wiring hamess.

Later models have saat deck

3o

.M
-
=] z
] [~
a4 E =
[= o
o =
o TN
SWEW
B_U_H_H—
3...!..m-ﬂ
JEET
i EEw
SEEEa
==
Z2 £ 0 3



Alf Models

Seal, Deck & Fusi Tank Groug

Ref, Part
M, Ha. oty Descriptlon
1 1707492 1 SEAT
a 1709307 i SUPPORT, Seat Pt
3 1831339 2 CARRIAGE BOLT, 5{16-18x 2
4 935112 1 CLIP, Spesd
5 17042089 2 SPACER
& 1704402 2 SFRING, Comprasslan
T 1707101 1 PLATE, Switch
8 1704728 2 SPRING, Compresslon
8 1703256 2 WASHER, Plain
10 1F0F13T 1 SPRING, Extansion
11 1919438 o MLT, Hex, Nylon Lock, 511618
12 1704724 2 COVER, Spring
13 1707084 1 BRACKET, Seat Pivor
14 1831350 a CARRIAGE BOLT, 3M8-16 1
15 1663752 2 SPACER
16 1924040 2 WASHER, Plain, 13/32
17 18960459 2 SCREW, Truss Hd_, Tarx drive, 3/8-16x 1
168 1519439 2 NUT, Hex, Nylon Lock, 3/5-16
19 1704366 1 CAP, Fuel Gauge
20 1708054 1 TANK, Fusl
21 1704108 1 ELBOW & TUBE ASSY.
22 1654830 1 BUSHING
23 1708361 1 PLATE, Reinforcement
24 1925003 4 SCREW, Taptite, 1/4-20 x 1/2
25 1707487 1 SEAT DECK
26 1701229 1 BUSHING, Snap
a7 1830601 2 SCREW, Taptte, 5A6-18x 5/8
28 1931648 4 BOLT, Hex, Whizlock, 5/16-18 x 5/8
b 1928352 2 MUT, Hex, Flange, Whizlock, 5/16-18 x 1/2
30 1707131 1 BRACKET, Seat Slide
M 1704723 1 HAMOLE, Grip
32 1707133 1 LEVER, Seat Asleass

A



Eleclrical Group - Lower Hamess

2044

Zee Engine
Group

To Ulpper
Harness

Kohler units

3\13
anly. i
14

12

Briggs & Stratton
units only.

Loation af
engina kil wine
on kwin cylinder
Briggs & Stratton
models gnly.

Electric
Cluteh

.‘.‘

Location of ongine

kill wire on ,;-f
singla cylinder :;f
Briggs & Stratton ey

A

To engine fuel mgdels only.
shut-off, Briggs &
Stration Vanguard only

Ground tg A.H. tnol used on single .
front englhe cylinder engines). Kohler units
mounting bBolt. / anly.

To il pressure

sending unit,

Brigrs & Stratton

units only. To cil pressure
sanding unlt,
Kohlar units anly.

To engine fuel shut-off,
jumper wira (Ral, No. 15) used
on 15 HP Briggs & Stralion only.

32



Alf Models

Elecirical Group - Lowsr Hargss

Hel. Part
Ne. No. ity Daogcription
1 1708359 1 SWITCH, Seat, Operator Present
2 18Ty 1 WIRE ASSY., Seat Switch
3 1704377 i HARNESS ASSY., Lower
{12.5, 15 & 16 HP Briggs & Stratton)
1705447 1 HARNESS ASEY., Lower
{14 HP Kohler))
4 1707232 i WIRE ASSY., Englne Ground
5 1674358 i WIRE ASSY., Headlight
6 1877370 2 SOCKET, Bulh
7 1703946 a HEAT SHIELD
] 1703249 1 BEZEL, Headlight
a 1677371 a BULB, Headlight, 12.68v
10 1703248 1 LENS, Headlight
11 1703245 1 HEADLIGHT ASSY. (Incl. Ref. Nos. & - 10)
i2 170001 2 TIE, Cabla
13 1701220 3 BUSHING, Snap, Smal]
14 1705021 1 BUSHING, Snap, Large {14 HP Kohler only)
15 1713304 1 WIRE ASSY., Jumper (15 HP Briggs & Stratton anly)



Electrical Group - Main Harness

Clutch/Brake Padal
Interlock Switch

L

28 25
£.T.0. Swilth
[Earky st','lE'l\
Trans misgien
@ -I 4 Swilch
“
/ HI

P.T.0. Switch
{Later siyla}

36

Headlight
Switch

To Enging
Starter 33

Mol used on 15 HE

Gear Modal
Battery Grownd -
mount uslng right
Irgnl angine mounting bolt. | NOTE: Use standard
& 10 hardware torque

specilications chart
unless otharwise noted.

34



Aff Modefs

Elsctrical Growugr - Main Harmess

Ref. Part
Mo, No. Oty Description
1 1703798 1 SWITCH, PTO, Electric Clutch (Early style)
2 1676120 L BULB, Indieator Light
3 1860368 7 SCREW, Plastite, ¥8-16 x 1/2
4 1665228 1 CIRCUIT BREAKER
L) 1665237 1 WIRE ASSY.
G 1817356 2 LOCKWASHER, 5/18
7 1675006 1 SWITCH, Ignition
8 1704347 1 ADAPTER, Mut
o 1704346 1 COVER, Key Swiltch
10 1704348 1 KEYS
11 1703972 1 MODULE
12 1685290 1 SOLENQID
13 1960256 2 SCREW, Plastite, 1/4-20 x 5/8
t4 16036138 1 CABLE, Battery to Sclenoid
15 E) L ] SWITCH, Transmission, Neutral Start
16 1703790 ] SWITCH, Headlight
17 1704614 1 STRAP, Vire Retainer
18 1677296 1 BOOT, Insulator
19 1704349 2 NUT, Plastie, 1/4-20
el 1704112 1 TRAY, Battery
1 16835215 1 BATTERY
28 1700045 1 WIRE ASSY,
23 1612103 1 HOSE, Batlery, Drain
24 1923341 2 CAPSCHEW, Hex, 1/4-20 x 3/4
25 1821318 6 WASHER, Plain, 9/32
25 1713163 1 CABLE, Battery to Ground
ay 1916954 2 LOCKWASHER, 1/4
28 1816622 2 MUT, Hex, Full, 1/4-20
28 1669831 1 HOLD DOWRM, Battery
30 1920263 2 NUT, Hex, 5/16-24
3 1704632 2 RO, Battery Hold Down
32 122023 1 COVER, Termingl
33 16GE31D 1 CABLE, Solenoid 1o Startar
34 1709955 1 HARMESS, Upper {Early style wisix-way PTO switch
connactar)
35 1709359 1 SWITCH, Imterlock. Chutch/Brake Pedal
36 1713487 1 SWITCH, PTG Electric Clutch {Later styla)
a7 1713501 1 HARMNESS, Upper {Latar style wiS-way PTO switch

connector)

Note: Service kit 1696620 is available to servlce early style harnasza (Ref, Ho, 34) with later
style PTO switch (Ref. No. 36). Kit includes later style PTO switch and B-way connector, Wiring
Instructions and new safety decal are also Included with the kit



Wheels & Tires Group

RIS

7 FRONT WHEEL ASSEMELY

Graase front whes! assemblies,

NOTE: Use standard hardware
torque spec. chart unless Anply antl-zefze
otherwise nated, o axle before assembly.

356



Al Modals

Wheels & Tires Group

Raf, Part
Ha. Ne. Giy. Description

Froant Wheel Assemblies

*{ 1705376 2 WHEEL & TIRE ASSY. 15 x 6.00-5, Beine
1705378 2 WHEEL & TIRE ASEY. 15 x 6.00-6, Silver
2 1713166 2 TIRE, 15 x 6.00-5
3 1713167 4 BEARING
4 1718165 2 WHEEL ASSY., Belge (Tncl. Rsf. No. 3)
1713168 2 WHEEL ASSY., Silver (Incl. Ref. No. 3)
5 172353 4 VALVE STEM & CAP
6 1664090 1 TUEE, 4.103.50-6 (Sarvice only)
¥ 12808 2 GHREASE FITTING
Aear Wheel Assemblies
1 1708876 2 WHEEL & TIRE ASSY., 20 x 3.00-10, Belge
{Used on 15 HP Gear & 16 HP Hydro madals)
1708877 2 WHEEL & TIRE ASSY., 20 x B.00-10, Silver
{Used on 15 HP Gear & 15 HF Hydro models)
1709855 2 WHEEL & TIRE ASSY., 18 x 8.50-8, Beigs
(Used on 12.5 & 14 HP Hydro models)
1703857 2 WHEEL & TIRE ASSY., 18 x 8.50-5 Silver
{U=zed on 12.5 & 14 HP Hydro models)
2 1708993 2 TIRE, 20 % 8.00-10
1713170 2 TIAE, 18 8.50-8
3 173477 a TUBE, For 20 x 8.00-10 Tlre {Sarvice only)
164247 a TUEE, For 18 x 8.50-8 Thre (Sarvice only)
4 1709884 2 WHEEL ASSY., 10" Dla, Beige
1709885 2 WHEEL ASSY., 10" Dla., Sllver
17131869 2 WHEEL ASSY., 8" Dia., Belge
1713171 2 WHEEL ASSY., 8" Dia,, Silver
5 156305 2 VALVE STEM & CAF, Uzed on 10" Dia. Wheels
172353 2 VALVE STEM & CAP, Used on 8" Dia. Whesls

* Includes Ref. Nos. 2, 3,4,5 & 6.
" [ncludes Raf, Hos. 2, 3,4 &5.

HOTE: Simpllcity Tire Sealant can be vsed to repalr {res In place of tubes. See ingide front
cover for part tumbers.

37



38" Housing & Arbor Group

2036

Torque to 50-70 Tarque to 50-70
ft. Ibs.

L1
L.

)
©
7

4

4 13— {ﬂ,
,-"! !
- |

eyl

i
f

|

|

I

l

1|

| 4
L

ply gasket former to 2 T It 16
o8 subiace t foam gasket | &8 B @ ,
fRef. Mo. 12} is not usad, i PR

b

L L Apply gasket former to
X this surfaca if foam gasket

\{Hef. Mo. 12} is not used,

<" Fill arhers with mutipurpose
grease after gasket former
has cured.

NOTE: Use standard a“-'——-EE
Torque ta 5070 —
hardware torgue ft. Irt?s. 3'_'_ 29
specifications chart Tarque 10 50-70 ™
unless stharwise noted, ft. Ibs.



Mg, Nas. 1891704, 1631815

38" Housing & Arbor Group

Hef. Part
N, Ho. Lty Dascription
1 1830585 2 CAPSCREW, Hex Hd., 7A6-14 x 3-1/2
2 1918193 2 LOCKWASHER, 7/16
3 1933263 s WASHER, Plain
4 1704120 1 PULLFY ASSY., R.H.
5 1657959 2 SHIELD, Grass, Upper
B 1655720 2 HOUSING, Arbor, Top
7 1685251 2 ARBOR SHAFT AS5Y. {Incl. Ref. Nos. 8 & 8
8 108202 4 BEARING
a 1685245 2 ARBOR SHAFT HIT {Incl. Ref, No. 21)
10 1703273 2 HOUSING ASSY., Arbar, Bottomn
{Inzl, Ref. Mos. 11 & i2)
1 913858 2 GREASE FITTING
12 1707335 2 SASKET, Foam
13 1919381 4 WASHER, Flat, 518
14 1917372 4 NUT. Hex, 5A18-18
15 1517356 4 LOCKWASHER, 516
15 1704099 2 GLUIDE, Upstop, Balt
17 1924356 4 WASHER, Flat
8 1664241 a WASHER, Shim
19 1700229 a SHIELD, Grass, Lower
20 1655777 L ADAPTOR, Blade
21 1672132 2 COLLAR, Mavrer Arbor
22 1704101 1 BLADE, Mawer, 22-1/4
23 1656027 2 WASHER, Spling
24 1658816 2 WASHER, Spring
25 18234481 2 CAPSCREW, Hex Hd, 7A16-14 x 4
26 1530600 4 SCREW, Hex, Taptite, 56 x 1-1/2
ar 1704856 1 BLADE, Mower, 16-1/8
28 1664847 a SCREW, Hex, Taptite, 5/16 x 3/4
29 1685411 1 MOWER HOUSING ASSY. {Orange)
61685411 1 MOWER HOUSING ASSY. (Black]
30 1931318 a CARRIAGE BOLT, 1/4-20x 78
3 1960518 1 NUT, Push On
32 1960353 2 WASHER, Plain
3a 1704873 1 CLAMP
34 1919326 1 WASHER, Plain, 8/16
a5 1705080 1 SPRING
a6 1705115 1 PLUG, Hale
ar 1915964 2 LOCKWASHER, 1/4
38 1916622 2 NUT, Hex Hd,, 1/4-2Q
39 1705709 1 ROD, Deflector, Frast
40 1705449 1 DEFLECTOR, Plastis
q1 17041189 i

PULLEY ASSY. LH.



44* Housing & Arbor Groug

20T
Torqus to 50-70
Iq__ﬁ*"‘ ft. Iba. Torque o 50-70
7 . it Ibs.
-
3._.-—-2%2?
: @

5~—-@f@

3

Apply gasket former to @’_‘E

1his surface if foam gaskel
{Ref. No. 17} is not used. 11 g

~n, Apphy gasket former to
7 this surface If foam gaskat
(Aef. Mo. 17) Is notused,

| Fill arbers with multipurpoes
| grease after gasket former
| has cured.

22

25 [ -
NOTE: Use standard u
hardware torgue /aha-..h__iﬁ

specificatians chart Torque ta 50-70

unless otherwise nated. #. Ibs. Torque ko 50-70
1. s,



Mig. Nos, 16891705, 1691818

44 Housing & Arbor Group

Rt Part

Ha. No. Qty. Description
1 1823471 2 CAPSCREW, Hex Hd,, 7HE-14 ® 1-1/4
2 1818199 3 LOCEWASHER, 716
3 1833263 3 WASHER, Flain
3 1704423 2 FPULLEY ASSY., Deck Drive
5 1657969 3 SHIELD, Grass, Upper
6 1655729 3 HOUSING, Arbor, Top
7 1685245 3 ARBOR SHAFT KIT {Includes Ref. No. 21}
B 108202 6 BEARING
a 1685261 3 ARBOR SHAFT ASSY. (Incl. Ref. Nos, 7 & B)

10 1930585 1 CAPSCREW, Hex Hd., 711614 x 3-1/2

i1 1704121 1 PULLEY ASSY,

12 1703273 3 HOUSING ASSY., Arbor, Bottom

(inzl. Ref. Nos, 13 & 14)

13 1704314 3 GREASE FITTING

14 1705445 i DEFLECTOR, Plastic

15 16564847 25 SCREW, Hex, Taptite, 51616 x 3/

16 1704373 1 COVER, Arbor

17 170335 2 GASKET, Foam

18 1700230 3 WASHER, Shim

18 1700259 3 SHIELD, {arass, Boltom

20 1655777 3 ADAPTOR, Blade

21 1672132 3 CCOLLAR, Mower Arbor

pots 1704100 3 BLADE, Mower

23 1656927 3 WASHER, Spline

p 1656316 3 WASHER, Spring

25 19234891 3 CAPSCREW, Hex Hd., 7A16-14 x 1

26 1685411 1 MOWER HOUSING ASSY., Mower [Orangs)

61685411 1 MOWER HOUSING ASSY., Mower (Black)

27 1931318 2 CARAIAGE BOLT, 1/4-20 x 7/

28 1705115 1 PLUG, Haole

29 1703601 1 COVER, Arbor

30 1675435 i NUT, Push Cn

k| 1960353 2 WASHER, Fiain

32 1704873 1 CLAMP

33 1919326 1 WASHER, Plain, 516

34 1705080 1 SPRING

35 1916064 2 LOCKWASHER, 1/4

36 1818822 2 MUT, Hex, 1/4-20

37 1706703 1 RGO, Deflectar, Front

41



38" Cluich & Supparf Group

“epag

|
2
Arbor Drive Pulloy

Maowahle 1dlar Pulley

Enging Pulley

Arbor Drive Pulley

——hy

1
'
[
II
'l
1
Pl |:
r L .*
I‘I. - II
1
[T '
ik ' ]
s fET
}"' \ '|| ]
H L
'
Ly b MU
11 ¢ ) DR
oy . 3
Wt 5
vl an
L . :__._-__,.-
™ '1‘ -

uging these holes.

? T -_3;'__“_-_;_.___ _____.::F
I 1 i Vel __,-'_'_."-"—
Baoth aides; SSLIT ooz

Ji 'S 14 Pa |

- |

—
NWOTE: Usse standard
hardwars torque

specifications chart i8 -~ 11
unlssz atherwise noted.

42



Mig. Nos. 1691704, 1691815

38" Clufch & Support Group
Ref, Part
Mo Nao. Oty Deseription
1 1928957 2 CAFSCREW, Hex Hd., 3/5-168 x 2-3/4
2 1677135 1 GUARD, Spring
3 1922755 ) WASHER, Flain
4 1EB5150 1 IDLER PULLEY {Inel, Raf. Mo, 16)
) 1665535 1 GRIP, Lever
8 1704520 1 CLUTCH LEVER ASSY. {Incl. Ref. Nos. 23 & 24)
7 19160655 1 LOCKWAZHER, 3/8
B8 1916880 i NUT, Hex, Full, 3/3-16
9 1666786 1 SPRING
10 1918425 3 MUT, Hex, Lock, 3/8-16
11 1624356 1 WASHER
iz 1666698 1 V-BELT
13 1524940 2 WASBHER, Plain, 3/8 .0}
14 157031 a SPACER
15 1657242 1 SPACER
18 1666224 1 SPACER
17 1960023 2 MNUT, Push Gn, 3/8
18 1704120 1 ROD, Latch
19 1707432 1 HITCH ASSY,
29 106681 1 SPRING
b4 | 1930845 1 NUT, Hex, Flange, 2-Way Lock, 3/8-16
22 1921868 2 CAPSCREW, Hex, 3/8-18x 1-1/2
23 8912808 1 FITTING, Grease
24 1663114 2 BUSHING



44" Clufch & Suppart Group

Movable [dler Pulley

Engine Pully

Arbgr Crive Pulley

Graasa

Arbor Orive Pulley

-
. ] .
" .-_."‘TJ -:-"""":
- it A8
R Pl L I
boo Pl AL T |
o —— L
Loy "\gvl ) -
, Lf/;'" Nz ]
LD e f{:__—:’\ o
N }‘ . " " oy ’-______:_-_:"-" . --1'; -
Meaunt Hiteh Assy- n 0 e ez o
using these heles., " . f;’i' L ”,--1‘{&;,.

(Bath sides) .

NOTE: Usa standard X I
hardvrare torgue
specifications chart 23 e 24 E,/" ig

uniess otherwise netad.



Mig. Nos. 1691705, 1891815

44" Cluteh & Support Group

Ref. Part
Ho. Ne. Oty Description

1 1665835 1 GRIP, Laver

2 1916950 2 WUT, Hex, 3/B-16

3 1916965 3 LOCKWASHER, 3/8

4 1824940 14 WASHER, 516

= 1601672 1 V-BELT, Mower Drive

G 1921969 2 CAPSCHREW, Hex Hd,, 3/8-16 x 1-1/2

7 1656936 i SPAING

8 1931352 1 CARRIAGE BOLT, 3/8-16 % 1-1/2

2] 1674669 2 SPACER
10 1676148 4 BUSHING
11 1665786 1 SPRING
i2 1677135 1 IDLER, Stap
13 1885150 2 PULLEY, Idter {Includes Ref. Mo. 23)
14 1704658 1 LEVER ASSY, ldler

{Incl. Qty. 1, Ref. No. 15; Gty 2, Ref. Mo, 10}
15 912808 2 GREASE FITTING
15 1704659 1 LEVER ASSY., [dler Arm
{inel, Gty 1, Ref. No. 15; Gy 2, Ref. Mo, 10)

17 1924356 2 WASHER
18 19230385 1 CAPSCREW, Hex Hd., 3/8-16 % 3-1/2
19 1919435 2 NUT, Hex, Lock, 3/8-16
20 1807A33 1 W-BELT, Arbor Crive
21 157081 2 SPACER
22 1930845 i "WUT, Hex, Flange, Two-Way Lock, 3/8-16
23 1860415 1 CARRIAGE BOLT, 3/8-16x 2
24 1860083 2 NUT, Push On
25 1704129 1 RQD, Latch
26 1707432 1 HITCH AZSY.
ar 106681 1 SPRING
28 1666294 2 SPACER



38" Haight Adjusting & Roller Group

2h

Attach mower [evelling
adjustrnent rod (Ref. Mo,
25) t¢ bottorn hole (N mawer

Fage 42).

B0

MWOTE: Use standard
hitch assembly (Ref, Ma. 19, hardware tarque

specifications ¢chart
unless stherwise noted.

45



Mig. Nos. 1681704, 1891815

38" Height Adjusting & Roler Group

Rel. Part

Ho. No. Oy, Description
1 1930644 2 NUT, Hex, Flange, Lock, 1/2-13
2 1705058 1 SHAFT ASSY., Roller
3 1704073 1 BAR, Roller
4 1704082 1 NUT, Adjustor
5 o BOES 2 LOCKWASHER, 3/8
& 916550 2 MNUT. Hex Hd., 3/8-16
v 1877507 1 SLIDE
8 19243561 1 WASHER, Plain, 1/2
L] 172622 1 BOLT, Shoulder, 3/8-16

10 19243656 B WASHER, Flain, 41/64 x 1-1/4

11 1665513 8 ROLLER

12 153124 i RING, Retalning

13 1704104 1 ARM ASSY., Mower

14 1831352 1 CARRIAGE BOLT, 5/8-16x 1-1/2

15 16685374 2 STRAP, Mower Arm Assy,

16 1684847 G SCREW, Hex, Taptite, 516 x 3/4

17 17050449 1 LINK ASSY,, Lift

18 1824840 3 WASHER, Plain, 13/32

19 76012 1 CLIP, Pin, Safaty

20 1918448 1 COTTER PIN

1 118053 1 PIMN, Cleviz

bl 1913744 2 MUT, Hex, Jam, 1/2-13

23 13G0170 3 WASHER, 33/64

24 1704081 1 TRAUMNMION

25 1704093 1 RCD, Adjustment

25 1925352 i MUT, Hex, Whizlack, 3/8-18

27 1708544 1 SPACER

28 1922506 1 CAPSCHEW, Hex Hd ., 3/B-16 x 1-3/4

29 1921977 4 CAPSCHREW, Hex Hd,, 5/16-18x 1-1/4

30 1704115 1 PLATE, Support

by 1217356 4 LOCKWASHER, 5/15

3z 1817372 4 MWUT, Hex, /1618

33 1919381 1 WaASHER, Flat, 51 &

a4 1704114 1 INDHCATOR, Cutting Height

35 1960093 1 PAL NUT

3B 1704077 1 STHRAR, Trunnlon Retainer

37 1918452 1] COTTER PIN

38 1704115 1 EBRACKET, Cutting Height

39 1704083 1 ARM, Rear, Mower, R.H.

40 1916001 1 FiM, Relt, 1

41 1704007 1 WASHER, Dsotent

42 1704086 1 TRUNMION

43 1704087 i TRUNNION, Threaded

44 1704054 1 CRANK, Cutting Height

45 1602546 2 SBPACER

45 1888180 1 KNOR

47



44" Height Adfusting & Roffer Group

R0

s B
& -]
E.8
gg%2
4]
= e
w253
2 eHEF
.
EW:H%
EERe
o =
ZE2 W3
mﬁ.
4838
oz EZ
S gy
sric
I Q
TR
ﬂmm.m
memL
£E2ES
=
E2Z85
= =
.nnam.np

30

Graose =——




Mig. Nos. 1681705, 1691818

44" Haight Adfusting & Rollsr Group

Ret. Part
No. No, Cty. Description
1 1685443 1 SHAFT ASSY., Roller, 44" (Ingl. Ref. Nos. 10, 11 & 48)
2 1704082 1 NUT, Adjuster
3 916965 2 LOCKWASHER
4 16350 2 NUT, Hex, 3/8-16
o 1677507 1 SLIDE
G 1924361 1 WASHER, Plain, 1/2
7 172622 1 BOLT, Shoulder, 3/8-16
] 1924366 12 WASHER, Plain, 1-1/4
9 1663513 g ROLLER
10 153124 2 RING, Retaining
bR 1602045 2 SPACER
i2 176012 1 CLIF, Fin, Safaty
13 1924040 5 WASHER, Plain
14 1704103 1 ARM ASSY., Mower
15 16685374 3 STRAP, Mower Arm Assy.
16 1934352 1 CARRIAGE BOLT, 3/816x 1-1/2
17 1664847 8 SCHEW, Hex, Taptite, 5/16 x 3/4
18 1705049 1 LINK ASSY, Lift
19 1818448 1 COTTER PIN
20 1930644 2 NUT, Hex, Flange, Lock, 1/2-13
21 1704074 i HAR, Raller
22 1704116 i BRACKET, Cutting Helght
23 1917356 2 LOCKWASHER, 5/16
24 1917372 a MUT, Hex, 5/16-18
25 191 5452 1 COTTER PIN
26 118053 1 PIN, Clavis
27 1813744 2 MNUT. Hex, Jam, 1/2-13
28 18680170 3 WASHER, 33/64
29 1704081 ] TRUNNION
30 1704083 1 ROD, Adjustmeant
1| 17066844 1 SPACER
32 1828352 i NUT, Hex, Whizlock, 3/8-16
33 1922606 1 CAPSCREW, Hax, 3/8-16x 1-3/4
34 1704093 1 UP-STOP, Mower
1) 1960033 1 PAL NUT
1] 1931202 q SCREW, Taptite, 5/16 x 1
37 1919331 1 WASHER. Flat, 515
a8 1704114 1 INDICATOR, Guting Height
29 1704080 1 PLATE, Mower Support
40 1704067 1 WASHER, Dwetent
41 91601 1 PIM, Roll, 1" Lang
42 1704086 ] TRUKNION
43 1704083 i ARM, Rear, Mowear, A.H.
44 1821977 2 CAPSCREW, Hex, 51518 x 1-1/4
45 1704087 1 TRUNNION, Threaded
48 1704094 1 CRAMK, Culting Height
a7 1668130 1 KMNOE, Height Crank
45 18560020 2 WASHER, 5/8 x -1 x 1116

49



Decal Group

“1956

[
''''''''

)

w;-
17
5..-

T

14

“1979

50

!




Simpficity Madsls

Decal Group
Fef. Part
Ne. No. Qty. Description
1 1708603 1 DECAL, Hood, L.H., Broadmoar 16H
1708610 1 DECAL, Hogd, L H., Broadmoor 14H
1708854 1 DECAL, Hood, L H., Broadmoor 12 5H
1709837 1 DECAL, Hood, L H., Broadmoor 15G
2 1708600 1 DECAL, Hood, A.H.. Broadmoor 16H
1708811 1 DECAL, Hood, R.H., Broadmoor 144
1708865 1 DECAL, Hood, R.H., Broadmoor 12.5H
1700838 1 DECAL, Hood, B.H., Broadmoor 153
3 1700061 i DECAL, Faint
4 1713315 1 DECAL, Belt, Blade
5 1708280 1 DECAL, Operating Inst,
6 1668202 1 DECAL, Simpticity Logo
¥ 1708818 i DECAL, Aslease Valve (Hydrostafic Units only)
a 1704131 1 DECAL, Mcwer Height
g 1704276 1 DECAL, Danger (Hand Under Deck)
10 1 DECAL, QPEI {Nat Serviced)
T 1704477 1 DECAL, Cuting Width, 38"
12 1704277 1 DECAL, Canger {Chute in Flace)
13 1704478 1 DECAL, Cutting Width, 447
14 . 1708327 1 DECAL, USA Lago
15 1 L.D. PLATE {Not Sarvicad)
16 1704466 1 DEGCAL, Choke (Dash), 12.5 and 14 HP Kohler Only
Hot Shown:
i DECAL, Battary {Mot Serviced)
1708995 1 DECAL, Engine, 16 HP
1713306 i DECAL, Engine, 15 HP
1707948 1 DECAL, Engine, 14 HP
TRANSOISSION RELEASE
A DANGER DFE RATION ‘.I'AL‘._I'_E__LE'I.I'EH

& ROTATING BLADES ENGIRE
EHE ?EE?HMS " i i amG i
Firu, 4
o™ b ot e WHEH DPERATOR LEAVES SEAT:

et CHOOIILN ML WIAR FICF R |r“I.|n1'INl IETELL LFh F1Y

U3 ROCFS, CHY FALE [ SWTCA LT S0 AT P v
TRAGTION GOMTAOL
_ﬂ,DAHEEH + 15 F UL W0k, AL DTS LITOH BN MWL H .l' N ? H d u i
1! *Fl:.‘ il | Il'i'tf:rll r'ﬂl:rI:NI.I:l:I' e, Fal ro " IE
OFERATING B LT, R {Hy }
0H 310PER TO OPFEAATE FTO [!I.IJT{'.H
GAN BE IMKHGEROUS
SEE DFERNTOA ¥aHLAL
IF MU GARYOT B30 LP A HILL :
[ WIT QAT QU T i PO SWTTCH  mihITIOR S WIlGH

FULL RERAWARD

TRACTUR MAY NOW BE MOUED
BY MANDALLY PUSHDNG OF POLLING

CFIPRICP L LI g
"

Ax DANGER SAFETY

GECALS

 WARNING - =

M0 SERIDUS IRJURY DA OEATH B r':} unt
: T SET PAEKING BRAKE {0

"Il-“l"fl:

i DANGER

AOTATING CUTTING BLADE
D0 NOT PUT HANDS
DR FEET UNDER
i MOWER DECK WHILE
i ",'i‘! ‘BLADE |5 ROVATING.

* ACAMON 0O NOT TOW TRACTOR | == Hel. No. & Ref. No. 12

ROTATING CUTTING ELADE
DO HOT GPERATE MOWER
WITHDUT DEFLECTOR

OR ENTIAE GAASS
CATCHER IN PLACE.

[
rn. FU| P IS R

Ref. Ma. &

51



Decal Group

1956

1979

52



AGCO Allfs Models

Decal Group
Raf, Part
Ho. No. Gy. Cescription
1 1708811 1 DECAL, Hood, L H., AGCO Allis, 16H
1708041 1 DECAL, Hood, L.H., AGCO Allis, 14H
1703814 1 DECAL, Hood, L H., AGED allls, 12.5H
17089835 T DEGCAL, Hood, LH., AGCO Allis, 150
2 1708812 i DECAL, Hood, R.H. AGCO Allls, 16H
178942 1 DECAL, Hood, R.H. AGCO Allis, 14H
1708815 1 DECAL, Hood, R.H. AGCO Allis, 12.5H
1709836 1 DECAL, Hood, A.H., AGGO Allis, 156G
3 1709061 1 DECAL, Paint
4 1713315 1 DECAL, Balt, Blade
5 1708280 1 DECAL, Operating Inst.
g 1708927 1 DECAL, USA Loga
7 1708918 1 DECAL, Release Valve {Hydrostatic Units anly)
g 1704131 1 DECAL, Mower Height
2] 1704376 1 DECAL, Danger (Hand Lindsr Deck)
10 i DECAL, OPEI {Nat Sarviced)
1 1704477 1 DECAL, Cutting Width, 33"
12 1704277 1 DECAL, Danget ({Thuts in Place)
13 1704478 1 DECAL, Gutling Width, 44*
14 1708526 1 DECAL, AGCO Allis Badge
15 1 LD. PLATE [Nat Servicad)
16 1704465 1 DECAL, Choke, Dash (15 HP Briggs & Strattan only)
Nat Shown:
1 DECAL, Baftety (Mot Serviced)
17908595 1 DECAL, Enging, 16 HP
17133182 i DECAL, Engine, 15 HP
1707844 1 DECAL, Engine, 14 HF

THAMSMISSION RELEASE
'L"RLUE LF_UEF-‘.

4k DANGER

& AOTATING BLARES
0T OFF AAMS

« AND LEOS
S10r WITAER WHEN
L¥ILONTN AFE HEAR
RO ANERY. THE3 a1 arr

QPERATION

T0 START ENGINE

TN W] b AT EALRY BN LI IR
mmia g e

i ErOE]
WHEN DPERATOFR LEAYES SEAT:
AT AN T i i R T
LN DT san a1° rimeg fa

TI'I’.F‘TIEIH CORTROL

T wwUnnErum

FULL AEAAWRRD

TRACTOR MAY HOW BE MOWED

l,!,-ﬁ'.f__.l
w BY MANLIALLY PUSHING OR PLLLING

OFERATING

Aef. Me 7 {Hydro Unlts)
(M SLOFES

UF YIrr ERAWT LK LUF K HLL
00 HOT Deine om T IENTIDN SWITCH
oT
O ¥ ]
di DARGER SAFETY 4 DANGER
mr DECALS
t@!
e LA .'.‘.’E‘...'.’!i'
ROTATING CUTTING BLADE AOTATING CUTTIMG ELADE
DG NOT PUT HANDS 00 HOT QPERATE MOWER
T e s = [ DR FEET UWOERA WITHOUT OEFLECTOR
o MUWEA DECK WHILE OA ENTIRE GRASS
BLADE I5 ROTATING. \, CATCHER iN PLAGE.
fel. No. 9 Ref. No. 12

Rel. No. 5

53



Sear Transaxle Senice Parls - Peeriess Transaxie Mogdel 801-058

i T

54



Mfg. Nos. 1692287, 1692289

Gear Transaxle Service Parts - Peerlass Transaxle Modsf 801-059

Red. Part
HNa. N4, Cry. Desgription
1 FTO0T1A, 1 CASE, Transaxle
2 gkl 1 GEAR, Spur {15 Teeth)
2A 778145 1 GEAR, Spur {12 Teath)
3 7T8128A 1 GEAR, Spur (20 Teeth)
4 TF8127A 1 GEAR, Spur (25 Teath)
5 TFE128A 1 GEAR, Spur {28 Teeth)
5] FrR1294 1 GEAR, Spur (3¢ Testh)
7 FFB121A 1 GEAR, Spur (20 Teath})
3 FrETE2A 1 GEAR, Spur (22 Teeth)
g 7781234 1 GEAR, Spur (25 Teeth)
10 7781244 1 GEAR, Spur {30 Teath)
11 7781464 1 GEAR, Spur {37 Teeth)
i FIB1ATA 1 GEAR, Beve] (42 Teeth)
13 7R42EE 1 COLLAR, Shift
14 FHE0ED 1 SPROCKET (14 Teeth)
15 785061 1 SPROCKET {10 Teeth)
15 7re204 1 SHAFT, Counter
17 TF8113A 1 BEVEL FINION, Input
18 TEE074 1 SPACER
19 TFR138 1 PINION, Output
20 778139 1 GEAR, Cutput
21 FANCHI 1 DISK, Brake
22 7920894 4 KEY
25 TEB040 1 RING, Retsining
26 TEO105A a BUSHING, Flanged
g 7601 18A 1 BUSHING, Flangsd
23 TBE0GEA, 1 CHAIN, Roeller (No. 41 Chaln, 22 Links)
2 TAOO072 4 WASHER, Thinust
a0 V80135 2 BEARING, Neadle
a1 TR2077 1 BALL, Stesl
az 78109 1 WASHER, Thrust
Ja FR2078 1 SCREW, Set, 3/8-16x 3/8
a4 7020789 1 SPRING
35 792073 17 SCREW, Hex Hd., Thread Forming, 1/4-20x 1-1/4
36 7BO1G8 i WASHER, Thrust
37 FRO124 1 BEARING, Ball

Rel. Nos. 33 - 74 on pages 56 & 57.

Crder gesar iransaxie service parls through your authorlzed Tacumseh/Peerlass distributor.



Gear Transaxfe Servipe Panls - Peerless Transaxia Model 8071-059

56



Mia. Nos. 1652287, 1682285

Gear Transaxla Service Farls - Pesrlgss Transexdle Modal 801-659

Ret, Part

No. Mo. Gy, Description
38 0113 1 WASHER, Flat

a9 780119 2 BEARING, Ball

41 788051 2 BEAL, Square Cut

42 78BOST 1 SEAL, Square Cut

43 7EOM12 2 BEARING, Needle

44 780114 1 WASHER, Flat

45 788053 2 SEAL. Square Cut

47 Fraosz 1 COVER, Transaxle

48 FEAZA0 ] RCD & FORK ASSY., Shift
49 77135 1 SHAFT, Input

b0 FTE184A 1 SHAFT, Brake

51 7a0007 1 PLATE, Brake Pad

g2 790008 2 PAD, Brake

x| T85026 ba PIN. Dowel

54 TO2075 1 LOCKNUT, 51 6-24

5 TO2076 1 WASHER, Fiat

=1 Fo005e 1 LEVER, Brake

57 TORTI 1 SCREW, Hax Hd., Thread Forming, 1/4-20x1-1/4
BTA Ta2085 i SCREW, Hax Hd., Thread Forming, 1/4-20 x 2-1/4
58 Te0es i HOLDER, Brake Pad

&2 Y7175 i GEAR ASSY., Differential {Incl. 2 of Ref. No. 60)
60 Ta0064 2 BLUEHING

604 Fagtoo i BUSHING

&1 frfB1E6 a GEAR, Bevel

62 FELAET 2 FINION, Bevel

63 T86034 1 FIM, Drive

64 780065 2 WASHER, Thrust

65 792125 4 RING, Retaining (Pkg. of 2)
66 92040 1 PN, Roll

67 72000 2 WASHER, Thrust

i ] 7748 1 AXLE [14-3/8" Long}

E3 774644 1 AXLE [12-1/2" Long)

70 792035 1 AING, Retzining

i TRS05D 1 SEAL, Souare Cut

72 786086 ] SPACER

73 7BE0B5 ] BRACKET, Braks Layer

FL ] a2074 1 PLUG, Threaded

Reaf. Hos, 1 - 37 on pages 54 & 55.

Order gear transaxle service parts thrauyh your authorized Tecumsah/Peerlass distributor.



Hydro Transaxfe Service Farls - Hydro Gear Model 311-0750

2485




Mig. Nos, 1692261, 1692265, 1692279, 1692281, 1692283, 1682285

Hydro Transaxfe Service Farts - Hydro Gear Mode! 311-6750

Ref. Part
Mo, Ho. Gty Description
1 1709907 1 ARM, Bypass
2 1709203 1 SEAL
3 1703909 1 PUCK, Dampener
4 1709910 1 SET SCREW
5 1709311 1 ARM, Contral
b 1709914 1 SCREW, Sac, Hd,
T 1709915 2 ACTUATOR PIN
8 1713618 1 ARM, Brake
a 1709917 1 WASHER, 718 x 78 x 1116
10 1703918 1 LGCHING STRAP
1 1700919 i NUT, Hax, Lock, 5/18-24
12 1700520 1 SEAL, Lip
13 17009921 1 SEAL Lip
14 1706022 1 RING, Retalning
15 1713323 1 FITTING, Vent Plug
15 1713322 1 TUBE, Vent
17 1713324 1 VENT PLUG

558



Notes

60



Motas

&1



Notes

a6z



Motfes

63



Notes

&4



TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE +20%
SIZE SAE GRADE #2 SAE GRADE #5 SAE GRADE #8
In.fLbs. In.fLbs. In/Lbs.
Ft./Lbs. Nm. Ft./Lbs. Nm. Ft./Lbs. Nm.
B-32 19 2.1 30 3.4 41 4.6
B8-36 20 2.3 a1 35 43 4.9
10-24 27 341 43 4.9 B0 6.8
10-32 H 35 49 5.5 58 7.7
1/4-20 66 76 a8 10.9 12 16.3
1/4-28 76 8.6 10 13.6 14 12,
E/MB6-18 11 15. 17 231 25 34,
bi16-24 12 16.3 19 25.8 25 34.
3/8-18 20 27.2 30 40.8 . 45 61.2
3/8-24 23 31.3 35 47.6 bl 68,
7H16-14 30 40.8 &0 68, 70 95,2
7f18-20 35 47.6 55 74.8 80 108.8
1/2-13 50 63. 75 102, 110 1496
1/2-20 5h 748 a0 122.4 120 163.2
9/16-12 65 B8.4 130 149.6 150 204,
of6-18 75 102, 120 163.2 170 231.2
5/8-11 20 122.4 150 204. 220 2a99.2
5/8-18 100 136. 180 2448 240 J26.4
3f4-10 1680 - 2176 280 353.6 386 525,
Af4-16 180 2448 200 408, 420 571.2
7/8-9 140 190.4 400 544, 600 216.
7/8-14 155 210.8 440 598.4 680 897.8
1-8 220 20892 580 788.8 800 1,224,
1-12 240 326.4 &840 B70.4 1,000 1,360.
\ . BOLT HEAD MARKING
NOTE: S.A.E. GRADE:
1. Thesa torque values are to be used for all hardware
excluding: locknuts, self-tapping screws, thread o O
forming screws, sheat maetal screws and socket head
setscrows,
2. Recommended seating torqua values for locknuts: 5 @
a. For prevailing torque locknuts - use B5% of grade &
torques,
b. For flange whiziock ruts (and screws) - use 135% 8 %
of grade 5 torquas.

5. Unless otherwisa noted on assembly drawings all
torque values must meet this spacification.




Simplicity
Qutdoor Povwer

" Equipment

SIMPLICITY MANUFACTURING, INC. & F00 M. Sprimg Streer, 2O Box 997 * Port Washingron, W1 53074-0%57

TP-1223
5/a4






